

CONFIDENT OASIS, TRIVANDRUM							
CUBE TEST RESULT							
SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH (N/MM2)		CHARACTERISTIC COMPRESSIVE STRENGTH(N/MM2)	
				7 DAYS	28 DAYS	7 DAYS	28 DAYS
1	08/07/25	12TH SLAB	M30	20	30	20.2	31.9
2	10/07/25	13TH SLAB	M30	20	30	22.35	30.88
3	12/07/25	13TH SLAB	M30	20	30	22.01	30.97
4	16/07/25	11TH COLUMN	M30	20	30	20.37	31.22
5	18/07/25	13TH SLAB	M30	20	30	21.31	31.11
6	28/07/25	13TH SLAB	M30	20	30	21.78	30.84